THE ECONOMIC EFFICIENCY OF WATERSHED MANAGEMENT
CONCERNING DRINKING WATER SUPPLY IN THE WHITE CLAY CREEK

WATERSHED IN PENNSYLVANIA AND DELAWARE

By

Molly D. Hesson

A thesis submitted to the Faculty of the University of Delaware in partial fulfillment of
the requirements for the degree of Master of Environmental and Energy Policy

Summer 2005

© 2005 Molly D. Hesson
All Rights Reserved



UMI Number: 1428186

®

UMI

UMI Microform 1428186

Copyright 2005 by ProQuest Information and Learning Company.

All rights reserved. This microform edition is protected against
unauthorized copying under Title 17, United States Code.

ProQuest Information and Learning Company
300 North Zeeb Road
P.O. Box 1346
[...]
and Wang (2002) found the development of a Taiwan watershed over the past thirty years
has increased the stream peak flow by 27 percent and decreased the instantaneous time to

peak by four hours.

3.1.2 Impervious Cover Influenceson Water Quality

The amount of impervious cover in awatershed isthe total area of all surfaces such as
roads, parking lots, roofs, and sidewalks that repel water. Impervious cover is used as
watershed health indicator because it is related to declining biotic and abiotic stream
integrity (Schueler 2000). Current research focuses on impervious cover and connected

impervious cover, or effective impervious cover. Connected impervious cover isthe

25



percentage of impervious cover that directly drains stormwater into the stream, or is
connected to a stormwater system with stream discharge. A summary of the biotic and
abiotic, or living and non-living, effects and their related impervious cover valueis found

in Table 3.1 at the end of the literature review.

3.1.2.1 Abiotic Effects of Impervious Cover
Investigators across the country from Washington to Florida are studying the relationship
between different impervious cover values and abiotic water quality parameters such as

nutrients, sediment transport, and physical stream characteristics.

Impervious cover values above 10 percent are shown to increase dissolved organic
carbon, filterable reactive phosphorus, total phosphorus, ammonium, electrical
conductivity, chemical contaminants, total suspended solids, and salinity variance
(Holland 2004, Hatt 2004, Wu 1998). Concurrent studies by Booth (2002 and 1997)
have shown that when impervious cover is >10 percent and when the ten year flood for a
forested catchment is equal to the two year flood from an urban catchment stream
channels will become unstable. Wang (2001) finds bank erosion increases between 8-12
percent impervious cover. The stream channel and bank effects of impervious cover
could be related to research by Cheng (2002) who measured that after thirty years of
development in a Taiwanese watershed the peak flow had risen 27 percent and the
instantaneous time to peak was decreased by four hours while the total imperviousness

was 10.44 percent.

26



Baseflow hydrology is shown by Wang (2001) to decrease when connected impervious
cover in a50 meter distance of the stream is above 8 percent, and Hatt et al. (2004) found
that baseflow pollutant concentration increased when connected imperviousness
increased. The baseflow results imply that pollutants from impervious cover can reach
streams without transport by runoff, or pollutants in baseflow have a higher retention
time than stormwater runoff. More research is needed in this area because the effects of
low baseflow volume and high ambient pollutant concentration on stream biota and
invertebrates could be responsible for the biotic effects discussed in the following

section.

3.1.2.2 Biotic Effects

The biotic effects of impervious cover are measured by avariety of stream health
indicators such as the Index of Biotic Integrity (1BI) and species diversity measurements.
In tidal ecosystems, increased impervious cover between 20-30 percent is responsible for
reduced stress-sensitive taxa, commercially valuable shrimp, atered food webs, and
reduced fish and crustacean abundance (Sanger 2004, Holland 2004). Stepanuck (2002)
saw the decline of macroinvertebrate communities between 8-12 percent impervious
cover, and similarly Miltner (2004) measured a decline in IBI scores when
imperviousness reached 13.8 percent. The beginning of 1BI decline was found to begin at

4 percent impervious cover (Miltner 2004).

Wang (2001) also found that between 8-12 percent impervious cover minor changesin
impervious cover would result in large changes in fish density, IBI score, and species

richness. Wang (2001) refers to connected imperviousness and found a stronger

27



relationship between connected imperviousness and degradation than imperviousness and

degradation.

3.1.3 Mitigation Optionsfor Impervious Surface Effects on Water Quality

Recent literature recommendations for impervious cover reduction are:

Low impact urban design that targets the reduction of connected imperviousness
(Hatt 2004)

Riparian buffers and the protection of undeveloped buffer areas (Miltner 2004)
Impervious cover caps through policy, stormwater detention, unstable slope
protection, forest retention, wetland protection and buffer maintenance, and most
importantly a policy that advocates protecting watersheds from degradation while
the impervious cover islow (Booth 2002)

Reduction of connected impervious cover through urban development design
(Wang et al. 2001)

Land use regulations regarding zoning, street design, and permeable driveways
due to findings that low density residential land use has a high impervious value
(Stone 2004)

Incentive policies targeting impervious cover such as BMP cost sharing and

subsidies (Randhir 2003)

28



Table 3.1 Abiotic and Biotic Impervious Cover Affects on Stream Health and Water

Quality
Abiotic I mpervious Parameter Effect Author
Cover
10-20% Altered hydrography Holland 2004
Salinity variance
Increased chemical contaminants
Increased fecal coliform
Range of values Increased: Hatt 2004
Baseflow
DOC
FRP, and TP
Ammonium
Conductivity
>10% Unstable Channels Booth 2002
8-12% Decreased baseflow Wang 2001
Increased bank erosion
10.4% Increased pesak flow Cheng 2002
Decreased instantaneous time to
peak
35% Connected IC isastronger Lee 2003
Connected IC: indicator of urban runoff behavior
13% than IC
Biotic 8-12% M acroinvertebrate community Stepanuck 2002
sharp decline
13.8% IBI measurement showed Miltner 2004
significant decline
14% IBI began to decline Miltner 2004
<8% High IBI and fish species diversity Wang 2001
>12% IBI decline, fish species diversity Wang 2001
decline
20-30% Reduced stress-sensitive taxa Holland 2004
Loss of commercial shrimp
Altered food webs
Range Reduced fish and crustacean Sanger 2004

abundance

29




3.2 Water Treatment

3.2.1 Package Water Treatment Plant Technology

The technology used to bring surface and ground water sources to Safe Drinking Water
Act (SDWA) requirementsis afunction of cost, population size, and demand. Large and
medium service populations greater than 10,000 people use conventional treatment
technology that consists of separate coagulation, flocculation, clarification,
sedimentation, filtration, and disinfection processes (Viessman 2005). Package plant
technology is often used by small and medium populations less than 10,000 people,
however multiple package plants can be linked to serve larger demand such isthe case in
Newark, Delaware. A package plant combines flocculation and sedimentation processes
into one adsorption clarifier (Goodrich et a. 1992). Package plants are designed to have
reduced operations costs, plant footprint, and construction costs. The package plant

arrives to the site directly from the manufacturer and can begin operating once installed.

Package plants were introduced as a concept in the early 1980s to meet the economic
circumstances faced by small communities trying to attain SDWA quality water (Clark
1981). Smaller communities are financially at a disadvantage compared to larger
communities because the water department can not benefit from the economies of scale
that larger demand generates (Shanaghar 1994, EPA and AWWA 1997). Package plants
are shown to be economically effective in Clark (1981), DeMers (1988), Goodrich
(1992), Shanaghar (1994), Pontius (1997), Campbel| (1995), and EPA (1997, 1998, and
2002). One cost draw back to package plantsisthe initial pilot testing required by states

and the EPA in order to assure proper treatment requirements are fulfilled. The pilot

30



testing was found to cost up to thirty percent of initial capital costs (Goodrich et al.
1992). The EPA in cooperation with the states has initiated a standardized protocol in

order to reduce pilot testing expenses (EPA 1998).

Package plant technology is approved by the EPA for the treatment of surface water and
ground water, and appears on the compliance lists for the Surface Water Treatment Rule

and non-microbial contaminants (EPA 1997, 1998).

Reviews of package plant technology identify the key role of operators and the need for
advanced operator training. Clark and Morand (1981) reviewed package plants operating
with less than 100 NTU surface water and found the only violations occurred due to lack
of operator attention to varying dosage and the failure to run for long enough periods of
time to achieve stable operation. Package plant technology used in Crested Buitte,
Colorado designed to deal with high winter melt turbidities less than 120 NTU reported
turbidity violations when the alum pump clogged and coagulant chemicals were
incorrectly applied requiring new chemicals to be used (DeMers 1988). A study of 48
package plants found that overall record keeping was poor, access to and use of training
was variable, and capital and operating costs were not documented. These failuresled to
the lack of long term and contingency planning and the inability to anticipate funding for
improvements, expansion, and or loan requests (Campbell 1995). The EPA also noted
that the filtration performance is extremely sensitive to coagulation chemistry and that
turbidity and microbiological contaminant removal efficiency can decline rapidly within

minutes (EPA 1997).

31



The Newark Water Department owns and operates the Curtis Mill water treatment plant
which is composed of three package plants. Curtis Mill uses three 0.5 million gallon per
day Microfloc Trident TR-210A Package plants, and has two empty Trident shells that
can be filled with media and brought into operation for future demand increases. A
rendering of the Trident systemisin Figure 3.1, and atable of Trident capacitiesis shown
in Table 3.2.

Figure 3.1 Trident Package Plant from USFilter 2005

CLARFER CPERATICH THCAKEH
'WATER LEVEL \WTER LEVEL

FLTER CPERATION
WATER IEVEL

CLAFIFER FLUEH CYTLE
WATERLEVEL

t EDECAPTCH VED
EXFANDED FOH L LE N N I e O ey e OO T D R

t\llulF: AHD WATER FLOW

IMET .
A DE«'::;RLETE! E‘ r;::l.-] .%.IE)FER IFIER e b F e
TROUGH

FLTER CPERATION
WATER LEVEL

FILTER amer ¥ AUERD
CLEAMING MODE AT

Top: Normal operating mode. Middle: Clarifier cleanse mode. Bottom: Filter backwash
mode, necessary twice a day.

32



Table 3.2 Trident Design Capacities from USFilter 2005

TR-105A  TR-210A | TR-420A TR-B40A TR-105-LF TR-Z210-1P |TR-420-LF TR-B40-LP

Typical Design Flow GPM* 350 a0 1400 2800 350 n 1400 2800

Lergth L R I L - A [ R = [ 1" 121t 24'a” 356"

—
tﬂ'ﬂr';ﬂ"f;'ﬂﬁ Wigh | &1 [ enr e [ en e | e | e

Height 85" a' 5" 85" o1 76" TE" e 86"

" Design flow s for & twoelark syskem. Being modular allows us o provide a (1757) TR-2108 o ireal 1050 gpmewith 3 tanks, or a (2] TR-8400 for 5,600 gom, aic.

Trident systems are manufactured to treat a range of volumes from 175-4200 gallons per
minute, and turbidities less than 100 NTU or less than 50 color units (USFilter 2005).
The Trident treatment process begins with coagulation by primary and secondary
coagulants, commonly polymer and alum. Once coagulants are added, flocculation and
clarification occur when the mixture flows upwards through the adsorption/clarifier in the
Trident. Particles produced during flocculation adsorb on buoyant plastic media within
the adsorption/clarifier. Water is then forced downwards through a multimedia filter with
acoarseto fine grade. Mediawithin the filter are anthracite coal, garnet, and sand. Once
the water has been filtered, chlorine disinfectant and fluoride is added to finish the water
for distribution. The Newark Tridents follow this exact process, and the system was

designed to treat up to 40-50 NTU (Zimmerman personal communication 2005).

33



Chapter 4

METHODOLOGY

The methodology used to determine the relationship between streamflow and turbidity,
impervious cover percentage and land use change, and economics of high turbidity are

described in this section and summarized bel ow.

1 Geographic Information System (GIS) techniques are used to analyze land use
change in the White Clay Creek watershed.

2. Impervious cover analysis based on land use designation is executed using GIS
analysis of the White Clay Creek watershed.
3. Baseflow separation is performed on daily average streamflow data from stream

gauges above Newark and at the Delaware Park Race Track along the White Clay
Creek

4, Turbidity and streamflow regression analyses are calculated on data obtained
through baseflow separation calculations.

5. The economics of turbidity treatment and interconnection purchases are analyzed
for the Curtis Mill Water Treatment Plant in Newark, Delaware.

4.1 Land Use Analysis

In order to quantify land use changes in the White Clay Creek watershed GI S technology

was used to perform the analysis. The University of Delaware, Institute for Public

Administration Water Resources Agency (WRA) isin possession of Pennsylvanialand

use data from 1995 and 2000, and Delaware |and use data from 1992, 1997, and 2002.

Theland use datais divided into thirteen categories for this analysis: single family

34



residential, multi family residential, commercial, industrial, transportation/utility, mixed
urban/other, institutional/governmental, recreational, agriculture, rangeland, forestland,
water, and wetlands. The thirteen categories are derived from the Anderson Land Use

Classification system (Anderson 1976).

ARC GIS software area computation is used to determine the size of each specific land
use category within the different data sets. Area changes within specific categories are
compared in order to determine the percent composition of each land use within the

watershed and trends such as agricultural or forest conversion.

4.2  Impervious Cover Analysis

The amount of impervious cover in the White Clay Creek watershed is determined by the
application of coefficientsto land use categories. The thirteen land use categories used in
ARC GISland use analysis are each assigned a specific impervious cover coefficient.
The impervious cover coefficients are derived from Kauffman (2003). The specific

coefficients are asfollowsin Table 4.1;

35



Table 4.1 Impervious Cover Coefficients of Land Use Categories

L and Use Category Impervious Cover Coefficient
Single Family Residential 0.30
Multi Family Residential 0.65
Commercial 0.85
Industrial 0.72
Transportation/Utility 0.9
Mixed Urban/Other 0.5
I nstitutional/Governmental 0.55
Recreationa 0
Agriculture 0
Rangeland 0
Forest 0
Water 0
Wetlands 0

For example, asingle family residential community ten acresin size has three acres of

impervious cover, or 30 percent impervious.

4.3  White Clay Creek Water Quality Analysis
4.3.1 DataAcquisition
Streamflow data was obtained from the USGS NWISWeb and can be found online at

www.usgs.gov/water. USGS has streamflow gauges at Newark above the Curtis Mill

intake and at the Delaware Park Race Track. Data used to analyze historical water
quality of the White Clay Creek was obtained from STORET, the United States
Environmental Protection Agency nationa water quality archive. Datafrom this archive
was pulled specifically for monitoring stations 105151 and 105031. These two locations
were chosen because of their locations along the White Clay Creek as depicted below on

Map 4.1.

36



Station 105031 is located above the Newark source water intake on Chambers Rock Road
and identifies the quality of the source water to the City of Newark’s Curtis Mill Water
Treatment Plant. Station 105151 at Delaware Park islocated downstream from the

Newark intake.

Map 4.1 Water Quality Monitoring Locations Along White Clay Creek

Stream Gauges
STORET Locations

Intake

Turbidity data used in the streamflow regression analysis discussed in 5.3.4 was taken

from sites 105031 and 105151.

4.3.2 Baseflow Separation

Baseflow separation, al'so known as hydrograph separation is a hydrograph analysis